
Nepal 
Ministry of Water Supply 
Department of Water Supply and Sewerage Management 

 
 
 
 

THE CAPACITY DEVELOPMENT 
PROJECT FOR THE IMPROVEMENT 
OF WATER SUPPLY MANAGEMENT 

IN SEMI-URBAN AREAS PHASE 2 
(WASMIP-II) 

IN NEPAL 
 

 
FINAL REPORT 

APPENDICES 
 
 
 

MARCH 2022 

 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
 

NJS CO., LTD. 

YOKOHAMA WATER CO., LTD. GE 
JR 

22-054 



 

 

<<<APPENDICES>>> 

<Chapeter 1> 

Appendix 1.1 : PDM 

Appendix 1.2 : PO (as of February 28, 2022) 

 

<Chapter 2> 

Appendix 2.1 : Kick Off Meetings on Work Plan 

Appendix 2.2 : Training Courses Provided NWSSTC in the Past 

Appendix 2.3 : Training Needs Assessment to NWSSTC 

Appendix 2.4 : NWSSTC Training Activities 
[...]
Gate Valve                                          Butterfly valve 

Figure 2.5 Structure of Gate Valve and Butterfly Valve 

Table 2.9 Problems and Countermeasures for Gate Valve and Butterfly Valve 

Valve Problems Causes Countermeasures 

Gate 

Valve 

Impossible to open/shut 

a valve 

A valve seat is filled with alien 

substances such as garbage and 

sand. 

Removal of alien substances 

Abnormal abrasion of valve 

rod joint 

Adjustment and repair of valve 

joint 

Twist and distortion of valve 

rod 
Replacement of valve rod 

Abnormal abrasion of valve 

rod and valve box guide 
Repair of valve box edge 

Malfunction of reduction gears 

Decomposition and parts 

cleaning. Replacement of parts 

of reduction gears 

Strong torque 

generation in valve 

operation 

Water leakage from 

ground of valve 

A valve seat and a valve rod are 

filled with alien substances 
Removal of alien substances 

Gland packing is tighten up too 

much.  

Adjustment of gland packing 

nuts.  

Valve disc digs deep into valve 

seat.  
Adjustment of valve opening. 

Abnormal abrasion of packing, 

bad fastening of packing 

Adjustment or replacement of 

packing 

Dirt and so on adhere to an 

outcrop of valve rod, and 

surface of rod is a flaw.  

Grinding or replacement of 

valve rod 

Water leakage in spite 

of indicating close on 

opening gauge 

Abnormal abrasion or damage 

of valve seat 

Repair or replacement of valve 

seat 

Bad opening gauge 
Inspection, replacement of 

valve and gauge 

Cap 

Valve rod 

Valve disc 

Valve box 

Valve rod 

Valve disc 

Shaft bearing 

Rubber valve seat 

 

Bolt 



 

3.1-15 

 

Valve Problems Causes Countermeasures 

Bad adjustment with valve Readjustment with valve 

Vibration and/or noise 

from valve 

Generation of cavitation in 

valve box 

Set the valve opening with no 

generation of cavitation.  

Butterfly 

Valve 

Impossible to open/shut 

a valve 

A valve seat is filled with alien 

substances such as garbage and 

sand. 

Remove alien substances 

Repair rubber valve seat 

Repair an edge of valve disc. 

Malfunction of reduction gears 

Decomposition and parts 

cleaning.  

Replacement of parts of 

reduction gears. 

Water leakage from 

valve seat with 

abnormal torque in 

valve operation 

Separation of rubber valve seat 
Replacement of rubber valve 

seat 

A valve seat and a valve rod are 

filled with alien substances 
Removal of alien substances 

Water leakage in spite 

of indicating close on 

opening gauge 

Damage of rubber valve seat 
Replacement of rubber valve 

seat 

Bad opening gauge 
Conducting inspection of valve 

and gauge 

Bad adjustment with valve Readjustment with valve 

Vibration and/or noise 

from valve 

Backlash of gear in second 

reduction gears 

Adjustment and/or 

replacement of gear 

Generation of cavitation in 

valve box 

Inspect a cause of cavitation, 

and remove it.  

References: The Standard for Maintenance of Water Supply Facilities 2016, Japan Water Works Association 

(2) Air Valve 

Structure of air valve is shown in Figure 2.6, and problems and countermeasures for air valve are 

shown in Table 2.10. 

 

Figure 2.6 Structure of Air Valve 

Float 

Linkage 

Assembly 

Outlet 

Orifice 

Seat 



 

3.1-16 

 

Table 2.10 Problems and Countermeasures for Air Valve 

Valve Problems Causes Countermeasures 

Air 

Valve 

When the float is 

closed, water flow is 

not stop. 

The foreign object is jammed. Cleaning for the Air Valve. 

There is the outside 

leakage. 

The looseness of a plug cap. Tighten the plug cap 

The looseness of a bolt and nut Rearrangement 

References: The Standard for Maintenance of Water Supply Facilities 2016, Japan Water Works Association 



 

 

 

 

 

 

 

 

 

 

 

 

 

Section 2 

Water Treatment Facility 

 

 

 

 

 



 

3.2-1 

 

1 Outline of Water Treatment Plant 

1.1 Definition of Water Treatment Plant in This SOP 

WTP is defined as facilities and equipment, which purify raw water such as surface water and ground water, 

and produce clear water satisfied with the water quality standards of National Drinking Water Quality 

Standards (hereafter NDWQS). In Nepal, typical WTP is composed of Receiving Well, Sedimentation Tank, 

Roughing Filter, Slow Sand Filter and Clear Water Reservoir as shown in Figure 1.1. 

 

Figure 1.1 Scope of Water Treatment Plant 

 

Water treatment processes observed in 68 Target WUSCs out of 229 WUSCs in semi-urban area had been 

classified into five patterns as shown in Figure 1.2. Therefore, the contents of this SOP is edited in 

accordance with the five patterns. 



 

3.2-2 

 

 

Figure 1.2 Classified Five Patterns of Water Treatment Process 

 

1.2 Typical Water Treatment Facility in Nepal 

1.2.1 Receiving Well / Collection Chamber 

(1) Function of Receiving Well / Collection Chamber 

  

Pattern A

Pattern B

Pattern C

Pattern D

Pattern E

Sedimentation

Basin

Roughing

Filter

Slow

Sand Filter
Surface

water
Reservoir

Intake

Structure
Distribution

Well

Pump

Aeration

Tank

Pressure

Sandfilter

Ground

water

Booster

Pump

Elevated

Tank

Clear Water

Reservoir
Distribution

Well

pump

Reservoir

or

Elevated Tank

Ground

water
Distribution

Reservoir
Surface

water
Distribution

Surface

water
Distribution

Intake

Structure

Roughing

Filter

Slow

Sand Filter
Reservoir

Chlorination

Unit

Chlorination

Unit

Chlorination

Unit

Chlorination

Unit

Chlorination

Unit

Functions of Receiving Well and Collection Chamber are shown below; 

⚫ Control the variation of water level 

⚫ Measure the intake flow 

⚫ Control the intake flow in order to keep proper/stable water treatment 

⚫ Mix raw water from different intake points 

⚫ (In case of using chemicals, ) Mix the chemicals such as coagulant and alkaline with raw water 



 

3.2-3 

 

(2) Types of Receiving Well / Collection Chamber 

    

Photo 1.1  Rectangular Receiving Well (Left, Dhulabari WUSC),  

Ground Type Collection Chamber (Right, Besisahar WUSC) 

1.2.2 Sedimentation Tank 

(1) Function of Sedimentation Tank 

 

(2) Types of Sedimentation Tank 

Basically, Sedimentation Tank is classified into two types, i) chemical sedimentation tank or coagulation -

sedimentation tank and ii) plain sedimentation tank. The former, chemical sedimentation, accompany 

coagulation and flocculation processes before sedimentation. On the other hand, the later, plain 

sedimentation doesn’t accompany coagulation and flocculation processes.  

Furthermore, sedimentation tank can be classified into rectangular type and circular type based on its shape. 

In another view point, it can be classified into horizontal flow sedimentation tank, plate settler and tube 

settler. The details are summarized in Table 1.1. Most of target WUSCs have plain sedimentation tank 

which is rectangular type and horizontal flow. 

  

Functions of Sedimentation Tank are shown below; 

⚫ Settle suspended particles included in raw water by gravity force 

⚫ Buffer/control the solid loading for the filter facility 

⚫ Remove the settled sludge outside 



 

3.2-4 

 

Table 1.1 Types of Sedimentation Tank 

Viewpoint Type Outline 

Shape 
Rectangular 

Sedimentation Tank 

 

Pragatinagar WUSC 

 

Karnaphuli WTP, Bangladesh (for reference) 

  



 

3.2-5 

 

Viewpoint Type Outline 

 
Circular 

Sedimentation Tank 

 

Singda WTP, India (for reference) 

Flow Direction 

and Structure 

Horizontal Flow 

Plates Settler 

 

Flow Direction 

and Structure 

Up-flow Tube 

Settler 

 

 

Kitachiba WTP, Japan (for reference) 

Horizontal flow 

Sedimentation Tank 
same as Rectangular Sedimentation Tank 

  



 

3.2-6 

 

1.2.3 Roughing Filter 

(1) Function of Roughing Filter 

 

(2) Types of Roughing Filter 

Roughing Filter is classified into two types, i) vertical flow type and ii) horizontal flow type. Furthermore, 

vertical flow type can be classified into down flow type and up-flow type based on its flow direction. 

Basically, shape/structure of Roughing Filter is rectangular tank. The details are summarized in Table 1.2. 

Most of target WUSCs have horizontal flow roughing filter. 

  

Functions of Roughing Filter are shown below; 

⚫ Reduce turbidity and algae included in raw water 

⚫ Buffer/reduce the solid loading on the Slow Sand Filter 



 

3.2-7 

 

Table 1.2 Types of Roughing Filter 

Type Outline 

Vertical Flow 

Roughing 

Filter 

Up-flow 

Type 

 

Kilinochchi WTP, Sri Lanka (for reference) 

Down-flow 

Type 

 

Horizontal Flow  

Roughing Filter 

 

 

Pragatinagar WUSC 



 

3.2-8 

 

1.2.4 Slow Sand Filter 

(1) Function of Slow Sand Filter 

 

(2) Types of Slow Sand Filter 

Basically, shape/structure of Slow Sand Filter is rectangular tank with vertical/down flow. The basic process 

of slow sand filter is that raw water passes through sand layer at filtration rate of 0.1 to 0.3 m3/m2/h (less 

than 0.2 m3/m2/h is desirable). The filtered water is collected on perforated pipes laid over with the 

supporting gravel to prevent the filter sand from dropping into the perforated pipes. 

 

   

Photo 1.2 Outline of Roughing Filter (Left: Pragatinagar WUSC, Right: Beljhundi WUSC)  

Functions of Slow Sand Filter are shown below; 

⚫ Remove suspended solids and dissolved substances in raw water by the function of 

biological film under an aerobic condition (DO: 6-7 mg/L*). 

* Recommended value in Japan 

 



 

3.2-9 

 

1.2.5 Rapid Sand Filter  

(1) Function of Rapid Sand Filter 

 

(2) Types of Rapid Sand Filter 

Rapid Sand Filter can be classified according to the viewpoints such as constitution of filter bed, flow 

direction, hydraulic aspect and control method of filtration rate. Basically, Rapid Sand Filtration accompany 

coagulation process and/or flocculation and sedimentation processes. The details are summarized in Table 

1.3.  

Table 1.3 Types of Rapid Sand Filter 

Viewpoint Type Outline 

Constitution of 

Filter Bed 

Single Layer Type 

 

Multi-layer Type 

 

Flow Direction 

Down Flow Type 

 

Up-flow Type 

 

Functions of Rapid Sand Filter are shown below; 

⚫ Remove fine suspended solids which cannot be settled down in sedimentation tank after 

coagulation and flocculation by the function of sieving and adhesion to filter sand. 



 

3.2-10 

 

Viewpoint Type Outline 

Hydraulic Aspect 

Gravity Type 

 

 

Karnaphuli WTP, Bangladesh (for reference) 

Pressurized Type 

 

 

Mangadh WUSC 



 

3.2-11 

 

Viewpoint Type Outline 

Control Method 

of Filtration Rate 

Flow Control 

Type 

 

Level Control 

Type 

 

Equilibrium Type 

 

Decrement 

Filtration Type 

 

 

1.2.6 Aeration Facility 

(1) Function of Aeration Facility 

 

 

Functions of Aeration Facility are shown below; 

⚫ Remove free Carbon Dioxide (CO2) / Volatile Organic Compound (VOC) / Hydrogen Sulfide (H2S) 

in raw water by bringing into contact with air. 

⚫ Oxidize Ferrous Hydroxide (Fe (OH)2) to Ferric Hydroxide (Fe (OH)3) by aeration. 

2Fe(OH)2 + 1/2O2 + H2O → 2Fe(OH)3  

signal 

Controller 

Flow Meter 

Control Valve 

Control Valve 

Controller 

Filtration Resistance 

Manual Valve 



 

3.2-12 

 

(2) Types of Aeration Facility 

Aeration Facility is classified into packed tower type, cascade type etc. Packed tower type aeration facility 

(Aeration tank) is installed at some target WUSCs of which raw water is ground water including iron. The 

details are summarized in Table 1.4. 

Table 1.4 Types of Aeration Facility 

Type Outline 

Packed Tower Type 

 

 

Gauradaha WUSC 

Cascade Type 

 

Ningthempukhri WTP, India (for reference) 

 

 

 



 

3.2-13 

 

1.2.7 Chlorination Unit  

(1) Function of Chlorination Unit  

 

(2) Types of Chlorination Unit 

The most widely used disinfectant is chlorine. Chlorine can be used/procured in solid (Bleaching powder), 

liquid and gaseous (cylinder) forms. Bleaching powder is commonly used in Nepal, since it is easy for 

handling and storage. 

Chlorination Unit for bleaching powder is classified into automatic type and manual type. Automatic type 

chlorination unit consists of diaphragm pump and related parts, and manual type unit consists of flow control 

valve and related parts. The details are summarized in Table 1.5. 

Table 1.5 Types of Chlorination Unit 

Type Outline 

Automatic Type 

 

 

Pragatinagar WUSC 

Functions of Chlorination Unit are shown below; 

⚫ Disinfect treated water by dosing chlorine. 

⚫ Control/keep proper Residual Chlorine value at water tap. (0.1 to 0.2 mg/L) 



 

3.2-14 

 

Type Outline 

Manual Type 

 

 

Besisahar WUSC 

Chlorine Gas 

Injection Unit 

 

Kilinochchi WTP, Sri Lanka (for reference) 

  



 

3.2-15 

 

2 Standard Operating Procedure 

2.1 Operation Management 

2.1.1 Pattern A: Sedimentation + Roughing Filtration + Slow Sand Filtration + Disinfection 

(1) Sedimentation Tank 

1) Operation and Maintenance Procedure 

Operation procedure, monitoring/inspection points, measures and trouble shootings of Sedimentation Tank 

are shown as follows. The results of daily O&M works shall be recorded in Form 3.2-1. 

 

Sedimentation Tank 

    

Besisahar WUSC                              Dhulabari WUSC 

Frequency 
Monitoring / 

Inspection Points 
Method 

Daily ✓ Turbidity (Inlet) 
✓ Measure the turbidity of inlet water by using turbidity 

meter. ⇒ See Photo 2.1. 

Daily ✓ pH (Inlet) 

✓ Measure the pH of inlet water by using Test Kit (ENPHO 

Kit).  

⇒ See Photo 2.2 and Instruction Manual of ENPHO Kit. 

Daily 
✓ Oil or other 

abnormalities 

✓ If you find oil, stop inflow. 

✓ Remove or drain it manually. 

Daily ✓ Scum or Algae 
✓ Remove it manually.  

⇒ See Photo 2.3. 

Weekly 
✓ Amount of sediment  

(by observation) 
✓ Observe the inside of tank. 

Yearly 
✓ Crack or Leakage on 

tank body 

✓ Check a crack or leakage on concrete body. 

✓ If necessary, repair it according to the condition. 

Yearly ✓ Cleaning 

✓ Drain the inside water completely. 

✓ Carry out cleaning of the tank.  

⇒ See clause b) and c) below. 



 

3.2-16 

 

Photo 2.1 Measurement of Turbidity 

Photo 2.2 Measurement of pH 

Photo 2.3 Removing Scum 

a) Normal operation procedure 

i. Close the drain valve and outlet valve (if exists). 

ii. Check the condition. 

iii. Open the inlet valve and fill water slowly. 



 

3.2-17 

 

iv. Open the outlet valve after filling water to the designed water level.  

v. Once start the operation, it is not necessary to conduct the above procedures. 

b) Timing of cleaning 

Cleaning shall be performed at least once a year. However, it shall be carried out in the following 

cases; 

i. Effluent water is more turbidly. 

ii. Plenty of settled sediments are observed on the bottom of tank, especially upstream side. 

c) How to clean 

Cleaning of sedimentation tank is carried out by the following procedure; 

i. Close the inlet valve 

ii. Open the drain valve to drain settled sediments with inside water. 

iii. Scrape the sediments toward the drainage. 

iv. If the amount of settled sediments is too much to drain/wash out, remove it manually by using 
shovel and bucket. ⇒ See Photo 2.4. 

v. Open the inlet valve for wash out. 

vi. Clean the inlet chamber, walls and bottom of tank with inlet water. ⇒ See Photo 2.5 to 2.7. 

vii. Close the drain valve 

viii. Open the inlet valve and fill the tank with water.  

(Once water level is reached to the outlet, treated water will flow into roughing filter.) 

Notes; 

1. In case there are two tanks, wash the tanks one by one to keep water supply. 

2. In case of one tank only, open the by-pass valve during cleaning to send raw water for the next 

process. 

Figure 2.1 Cross Section of Sedimentation tank (SANDEC, 25.8.95) 



 

3.2-18 

 

Photo 2.4 Removing Settled Sludge                Photo 2.5 Cleaning of Inlet Chamber 

Photo 2.6 Cleaning of Wall                  Photo 2.7 Cleaning of Bottom with Water 